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Certificate No. : F431003

CERTIFICATE OF COMPLIANCE

for

47 CFR Part 15 Subpart C

Equipment - 802.11g Wireless LAN PC Card

Trade (Model) Name : EDIMAX(EW-7108PCG)

GLP(GWA-E08G)

FCCID : NDD9571080404
Filing Type : Certification
Applicant : EDIMAX Technology Co., Ltd.

No. 3, Wu Chuan 3 Road, Wu-Ku Industrial Park,
Taipei Hsien, Taiwan.

| HEREBY cERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 2001 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on Apr. 01, 2004 at SPORTON International Inc.
LAB.

~—~
T

) ~ ] &2

[ A = B,

Daniel Lee

Manager

SPORTON International Inc.

6F, No.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. :10f80
FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004



FCC TEST REPORT Report No. : F431003

1. General Description of Equipment under Test

1.1. Applicant

EDIMAX Technology Co., Ltd.
No. 3, Wu-Chuan 3" Road, Wu-Ku Industrial Park, Taipei Hsien, Taiwan.

1.2 Manufacturer

Same as 1.1

1.3 Basic Description of Equipment under Test

Equipment : 802.11g Wireless LAN PC Card
Trade (Model) Name : EDIMAX (EW-7108PCG)

GLP (GWA-E08G)
Power Supply Type : DC 3.3V

SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. :20f80
FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004
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1.4 Feature of Equipment under Test

Product Feature & Specification

Type of Modulation/data rate

802.11b: CCK (11Mbps), DQPSK (5.5Mbps)
DQPSK (2Mbps),DBPSK (1Mbps);
802.11g: OFDM ( 6/9/12/18/24/36/48/54 Mbps )

USA/Canada:11 \% European:13
2. Number of Channels
Japan:13,14 Other
3. Frequency Band 2.4 ~2.4835GHz
4. Carrier Frequency of each channel 2412MHz+(n-1)* 5MHz, n=1~11
5.  Channel Spacing S5MHz
6. Maximum Output Power to Antenna 802.11b:16.3dBm
(Normal Condition) 802.11g:15.5dBm
7. Type of Antenna Connector None
8. Antenna Type Printed antenna
9.  Antenna Gain Max gain 3dBi
10. Function Type Transmitter Transceiver \Y,
11. Power Rating (DV/AC,Voltage) DC3.3V
12. Duty Cycle 100%
13.  Basic function of product Wireless LAN for data networking applications
0, o
14. Temperature Range (Operating) 0% at 0°C
95% at 55°C
15.  Humidity MAX 90%
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 PageNo.  :30f80

FAX : 886-2-2696-2255
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a.

2.2 Description of Test System

Support Unit 1. —Monitor (VIEWSONIC)

- N/A

: VCDTS21553-3P

: Switching

: Non-Shielded

: SP0046

: Shielded, 1.7m

: This support device was tested to comply with FCC standards and

The EUT has been associated with peripherals pursuant to ANSI C63.4-2001 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

The complete test system included VIEWSONIC Monitor, LOGITECH USB Mouse, EPSON Printer,
ACEEX Modem, DELL Notebook, GETWAY USB Keyboard and EUT for EMI test.

The EUT can operate on eleven channels from 2412MHz to 2462MHz. (as listed in section 1.4).

The following test modes were pretested for conduction test:

Mode 1: Operating

The following test modes were pretested for radiation test:

Mode 1: 802.11b TX CHO1
Mode 2: 802.11b TX CHO6
Mode 3: 802.11b TX CH11
Mode 4: 802.11g TX CHO1
Mode 5: 802.11g TX CHO6
Mode 6: 802.11g TX CH11

Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable
Remark

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCCID : NDD9571080404
Page No. : 4 0of 80
Issued Date : Apr. 05, 2004
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FCCID

Model No.

Power Supply Type
Power Cord

Serial No.

Data Cable
Remark

Support Unit 3. — Printer (EPSON)

FCCID

Model No.

Power Supply Type
Power Cord

Data Cable

Serial No.

Remark

Support Unit 4. — Modem (ACEEX)

FCCID

Model No.

Serial No.

Power Supply Type

Power Cord
Remark

Support Unit 5. —Notebook (DELL)

FCCID
Model No.

Serial No.
Data Cable
Remark

Support Unit 2. —(USB) Mouse (LOGITECH)

- N/A

: M-BE58

: Switching

: Non-Shielded

: SP0048

: Shielded, 1.7m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

: N/A

: STYLUS COLRO 680

: Linear

: Non-Shielded

: Shielded, 1.35m

: SP0050

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

: IFAXDM141

: DM141

: SP0052

: Switching

: Non-Shielded, 1.15 m

: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

: E2K24CLNS
: PP052

: SP0054
: Shielded, 1.35m
: This support device was tested to comply with FCC standards and

authorized under a declaration of conformity.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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2.3Connection Diagram of Test System

—

Print Notebook Modem Moniter
EU
Keyboard USB Mouse
SPORTON International Inc. FCC ID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 6 of 80

FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004



FCC TEST REPORT Report No. : F431003

3 Operation of Equipment under Test

An executive program, EMCTEST.EXE on WINXP continuously generating a complete line of “H* pattern,
was used as the test software.

The program was executed as follows:

a. Turn on the power of all equipment.

b. The PC reads the test program from the hard disk drive and runs it.

c. The PC sends “H” messages to the monitor, and the monitor displays “H* patterns on the screen.
d. The PC sends “H” messages to the printer, then the printer prints them on the paper.

e. The PC sends “H” messages to the internal hard disk , and the hard disk reads and writes the message.
f. Repeat the steps from c to e.

At the same time, the following program was executed:

Execute " RT2500QA.EXE " to implement continuous transmitting.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCCID : NDD9571080404
Page No. : 7 0f 80
Issued Date : Apr. 05, 2004
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4 General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No : COO01-HY, 03CHO3-HY
4.1 Test Voltage

110V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2001

4.3Test in Compliance with

47 CFR Part 15 Subpart C

4.4Frequency Range Investigated

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

4.5Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 8 0f 80
FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004
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5 Report of Measurements and Examinations

5.1List of Measurements and Examinations

FCC Rule Description of Test Result

15.207 Conducted Emission Pass

15.247(a)(2) |6dB Bandwidth Pass

15.247(b) |[Maximum Peak Output Power Pass

15.209(a) |Radiated Emission Pass

15.247 (c) |100kHz Bandwidth of Frequency Band Edges Pass

15.247(d) |Power Spectral Density Pass

15.203  |Antenna Requirement Pass
SPORTON International Inc. FCC ID : NDD9571080404

TEL : 886-2-2696-2468 Page No.  :90f80
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5.2 6dB Bandwidth

5.2.1 Measuring Instruments :

As described in chapter 7 of this test report.

5.2.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power

minus 6dB.

5.2.3 Test Setup Layout :

Spectrum
EUT Analyzer
5.2.4 Test Result :
Mode 1~3 : WLAN 802.11b
Temperature : 22°C
Relative Humidity : 53%
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 11.93 0.5 Mode 1
06 2437 11.69 0.5 Mode 2
11 2462 11.73 0.5 Mode 3
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 10 of 80

FAX : 886-2-2696-2255
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5.2.5 Emission Bandwidth
Mode1 : 11b CHO01 (2412MHz)

<§%> +REW 100 kEx Betba: 2. [F1-]
«TWEW 100 KEx 0.20 d4E

Ref 20 AEa ~AEE =0 AE - SWT 500 wa 11.887135487 WE:
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Mode 2 : 11b CHO06 (2437MHz)

@ +REW 100 kE:z Delba 2 [Tl ]
FUVEW 100 kHz n.20 dE

Fef 20 4Em ~&EE 30 4B ¢ ZWT 500 w3 11.698117545 WEz
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Mode 3 : 11b CH11 (2462MHz)

@ sREW 100 kE=: Delba 2 [Tl ]
S VEW 100 kH= 0.07 4E

REef 20 AEw ~hRtE E0 dE ¢ SWT 500 ma 11.130169231 WEx
a0 ocfrdee 1 dE arkds 1 [T1 []
—=3.33 dEm
—
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B | : LY AW ROV XY B I e, e 2
= : AT T g,

[ L s
Il'“'*"'.

Cenbker 1.471 GEx 1 wEx/ Span 10 WE=x

SPORTON International Inc. FCCID : NDD9571080404
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5.2.6 Test Result :

Mode 4~6 : WLAN 802.11g
Temperature : 22°C
Relative Humidity : 53%

Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

01 2412 16.30 0.5 Mode 4

06 2437 16.30 0.5 Mode 5

11 2462 16.50 0.5 Mode 6
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 PageNo.  :140f80
FAX : 886-2-2696-2255
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Mode 4 : 11g CHO1 (2412MHz)

@ +REW 100 kE=z Delba 2 [TL ]
VEW 100 kBEzx 1.46 dE

Ref 20 AEm ~AEE 20 AE ;EWT SO0 s 16.50E410256 WE=z
20 oOffdetb 1 JdE arkdr 1 [T1 |]
-4.71 4Em
- 2.40z7=0165 cE: |
B -
5
01 _LBEW -
A S A | AR A ot s
| -210
i
| -an
| -=n
- -En
| -70
-3n
Cenbter 2.412 GE:x 1 WHzg Zpan 10 WH=x
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 15 of 80

FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004



FCC TEST REPORT Report No. : F431003

Mode 5 : 11g CH06 (2437MHz)
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Mode 6 : 11g CH11 (2462MHz)
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5.3 Power Spectral Density

5.3.1 Measuring Instruments :

As described in chapter 7 of this test report.

5.3.2 Test Procedure :
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.

3. The power spectral density was measured and recorded.

4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum
analyzer.

5.3.3 Test Setup Layout :

Spectrum
EUT Analyzer
5.3.4 Test Result :
Mode 1~3: WLAN 802.11b
Temperature : 22°C,
Relative Humidity : 53%
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -12.70 8 Mode 1
06 2437 -11.10 8 Mode 2
11 2462 -12.11 8 Mode 3
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 18 of 80
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5.3.5 Peak Power Spectral Density
Mode 1 : 11b CHO1 (2412MHz)
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Mode 2 : 11b CHO06 (2437MHz)
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Mode 3 : 11b CH11 (2462MHz)
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5.3.6 Test Result :

Mode 4~6: WLAN 802.11g
Temperature : 22°C,
Relative Humidity : 53%

Channel Frequency Power Spectral Density

Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -19.46 8 Mode 4
06 2437 -13.73 8 Mode 5
1 2462 -13.70 8 Mode 6
SPORTON International Inc. FCCID : NDD9571080404
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Mode 4 : 11g CHO1 (2412MHz)

@ REW 3 kEz Warker 1 [T1 ]
s WEW =0 KBE:x -15. d 6 AEm

Ref 10 dEwm ~hEE =0 dE < SWT 100 a 1.411535504 GHE=x

20 offgdeb 1 4E

-10 =

I kL 2 e il
P AT A LA AV T

Cenbker 1.412 GEz =0 kEz/ Span 200 kEz
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Mode 5 : 11g CHO6 (2437MHz)

@ sREW  kEz Harker 1 [Tl 1]
- VEW 30 kE:z -19.7% dBm

Rel 20 dEm ~MNEE =0 AE < SWT 100 = 2.dZED35E804d GE=x
g DIrfdet 1 dE
- [ 5|
B
Exm|
--10
1
| -2 0 H
—zih |'"'| I o )ﬁll o ﬁ(\ i A il o ! Iﬁx{\
Um \NV\/\JV va) uww\ A/UVW IRl
| -40 Nﬁ
¥
|- =50
-—-&0
=110
-3an
Cenkber 247 GEEx =0 kEz/ Epin =00 kBE=x
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Mode 6 : 11g CH11 (2462MHz)

@ s REW I KBz Warkezr 1 [Tl ]
VEW 0 kR: -18.70 dEwm

Eef 10 dEm ~hEE =0 dE « SWT 100 a 1.471535504d GE=x

ip offdcb 1 4

10 [ 5 |

TR AT ik P A

Cenkar 1.471 GE:z =0 kEz/ Spaa 200 KRz
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5.4Band Edges Measurement

5.4.1 Measuring Instruments :

As described in chapter 7 of this test report.

5.4.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result :

Mode 1 and 3 : WLAN 802.11b
Temperature : 22°C,
Relative Humidity : 53%

Test Result in lower band (Channel 1) . PASS
Test Result in higher band (Channel 11) . PASS

5.4.4 Note on Band Edge Emission

The band edge emission shows 53.07 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.390GHz).

The band edge emission shows 42.07 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.4835GHz).

802.11b
The emission of The maximum
Channel | Polarity carrier power | Frenquency | field sFrength in Limit Margin Result
strength restrict band
(dB 1 V/m) (GHz) (dB 1 V/m) (\C}/Bm[; (dB)
V 102.67 2.3880 49.6 74 -24.4 Peak
CHO1 Vv 94.96 2.3880 41.89 54 -12.11 | Average
H 104.96 2.3880 51.89 74 -22.11 Peak
H 87.82 2.3880 34.75 54 -19.25 | Average
V 97.4 2.4838 55.33 74 -18.67 Peak
CHA1 \% 92.52 2.4838 50.45 54 -3.55 | Average
H 97.81 2.4838 55.74 74 -18.26 Peak
H 92.2 2.4838 50.13 54 -3.87 | Average
Remark: The data above can refer to radiated emission in section 7.
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5.4.5 Band Edges Measurement
Mode 1 : 11b CHO1 (2412MHz)

@ SREW 100 kH:z Marker 2 [T1 ]
»WEW 100 kE:x -dd.75 dEm
Ref 20 AE® ~AEE 30 AE - ZWT 500 wma 2. 30E554487 GEz
ap DoIffdeb 1 dE Warkgs 1 [T1 ]
1.%4 aEm
—
- 1.412173426 ck: | [
Warkdr 2 [Tl |1
1 e ~s1. =) aEm
=] 01 1.5%= |dE¢
PULH R kN

0Dl =-13.47 4E r

-—-&0
=110
F2

—F1

-3an

Ztartb 1.21 GEx 11 WEz/ Stnp 2.42 GE:x
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Mode 2 : 11b CH11 (2462MHz)

®

Fal 20 dEwm

~RMEE

=0 dE

+REW 100 kE=x Warker 2 [T1 ]
«TWEW 100 kE=x -d1.04d AdEmn
¢ SWMT 500 wa 1.43Z833051 = GEx

an DoIff4et 1 gE

Warkdz 1 [Tl []
1.07 dEn
1.473803564 cE: |

10
B ]
el Dl 2.07 |dEm ]
| 10 W\
02 -171.9% dE ]]\
| -210 lI }
| -z [ \

ﬂ

I

--&0
=710
F2
FfL
-3n
Center 31.4335 CEx 10 iHE=z/ Spaa 100 MWE:x
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5.4.6 Test Result :

Mode 4 and 6 : WLAN 802.11g
Temperature : 22°C,
Relative Humidity : 53%

Test Result in lower band (Channel 1) . PASS
Test Result in higher band (Channel 11) . PASS

5.4.6 Note on Band Edge Emission

The band edge emission shows 48.9 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.390GHz).

The band edge emission shows 41.68 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.4835GHz).

802.11g
The emission of The maximum
carrier power | Frenquency ([field strength in Limit Margin Remark
Channel | Polarity | strength restrict band Result
(dB ¢ VIm) (GHz) (dBuV/m) |(dBuVIim)| (dB)

\Y 96.73 2.3732 47.83 74 -26.17 Peak Pass

01 \Y, 90.07 2.3732 41.17 54 -12.83 | Average Pass
H 95.32 2.3732 46.42 74 -27.58 Peak Pass

H 89.02 2.3732 40.12 54 -13.88 | Average | Pass

\Y 96.04 2.4844 54.36 74 -19.64 Peak Pass

1 V 91.04 2.4844 49.36 54 -4.64 Average Pass
H 99.07 2.4844 57.39 74 -16.61 Peak Pass

H 93.05 2.4844 51.37 54 -2.63 Average | Pass

Remark: The data above can refer to radiated emission in section 7.
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Mode 3 : 11g CHO1 (2412MHz)

@ FREW 100 kEz Warkezr T [Tl ]
SWEW 100 kEzx -%1.08 dEm
Ref 20 AEm sREE 30 AE - SWT 500 ma 2.3732131d1 GHzx
agp offdet 1 dE Wazldr 1 LIL |1
-1.17 aBw
- 1.406288213 ck: ||
Warfdr 2 [T1 |1
1 el ~d4d. 432 dEm
LESS o 2. 3ocozg3n7 gps
01 -2.15 aEm ¥
10 .u l
| 20
02 -§1.18 dE T
| \
| —a0 ,JIII j‘m
||
| —c0
=y
P
F1
-an
Zkark 2.2l CBE=x 11.5 wBz/ zkop 21.42% CH:x
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Mode 4 : 11g CH11 (2462MHz)

@ FREW 100 KE=z Warker 2 [T1 ]
SWEW 100 kEz —43.15 dBEm
Ref 20 AEm ~AREE 30 AE - SWT 500 ma 2.4344E1533 GEzx
agp offdet 1 dE WMarkgr 1 LT1 |1
=}.=1 dAEmn
- 2.466353584 R |
R
EARLEH o 1
— ol =1 =1 TE L J
--10 I
=20 o =¥I. =T &
-—-=0 \
| —a0 / \2
| o Uth {m
ITIr MY | ewrials oL At nde Seomgugd A pgnd
L g0
10
F2
FL
-an
Centar 31.4335 CHz 10 WEz/ Zpan 100 wE:z
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5.5 Peak Output Power

5.5.1 Measuring Instruments :
As described in chapter 7 of this test report.

5.5.2 Test Procedure :

The antenna port (RF output) of the EUT was connected to the input ( RF input) of a power meter.
The power is equal to the reading level on power meter plus cable loss at the EUT antenna terminal.

5.5.3 Test Setup Layout :

EUT Power Meter

5.5.4 Test Result :

- Mode 1~3 : WLAN 802.11b
* Temperature : 22°C

- Relative Humidity : 53 %

* Antenna Gain: 3 dBi

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 15.5 1W/30 dBm
06 2437 15.5 1W/30 dBm
11 2462 16.3 1W/30 dBm
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5.5.5 Test Result :

* Mode 4~6 : WLAN 802.11g
* Temperature : 22°C

* Relative Humidity : 53 %

= Antenna Gain: 3 dBi

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 15.5 1W/30 dBm
06 2437 15.5 1W/30 dBm
11 2462 15.2 1W/30 dBm
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6. Test of Conducted Emission
Conducted emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 kHz and return leads

of the EUT according to the methods defined in ANSI C63.4-2001 Section 3.1. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface cables and
equipment positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

6.1. Major Measuring Instruments :

e Test Receiver (R&S ESCS 30)
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

6.2. Test Procedures :

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of the line impedance stabilization network (LISN).
c. All the support units are connect to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.
e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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6.3. Test Result of Conducted Emission :

6.3.1 Frequency Range of Test : 150kHz to 30 MHz

Test Mode : Mode 1 Link mode
Temperature : 25°C
Relative Humidity : 51 %
Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
80

CHSWCCLHCISPR-B

CHSWCCLCISPR -B AV

I/

40
W,,l AR wn” i W, “mwuhuvwmﬁm »
' 0.150.2 0.5 1 2 5 10 20 30
Frequency {(MHz)

Bite (CO01-HY

Condition - CHNEANCCICIEFR-B 2002 20010028 LINE

EUT cPCMCIA

Model :EW-T108PCG

Power
Memn : Operatitng
Owver Limit Fead Probe Cable
Freg Lewvel Limit Line Lewvel Factor Losz Remark

MH= dEuWV dE dEuT dBEuW dE dE

1 0.239 24.60 -27.53 52.13 24.49  0.10 0.01 Average

z 0.239 4l.20 -20.93 62.13 41.08  0.10 0.01 QF

3 0.345 28.69 -30.39 59.08 28.59 0.10 0.00 QF

4 0.345 15.47 -30.61 49.08 18.37 0.10 0.00 Average

5 0.582 15.78 -30.22 46.00 15.67 0.10 0.01 Average

6 0.532 24.75 -31.25 56.00 24.64 0.10 0.01 QF

7 0.517 25.25 -30.75 56.00 25.1%  0.10 0.02 QF

a8 0.817 15.54 -30.46 46.00 15.42 0,10 0.02 Average

9 1.790 23.64 -22.36 46.00 23.50 0,10 0.04 Average

10 1.790 33.886 -22.12Z 56.00 33.74  0.10 0.04 QF

11 9.910 3l.66 -28.34 60.00 31.36 0.20 0.10 QF

1z 9,910 26.09 -23.91 50.00 25.7% 0.20 0.10 Average
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L I (dBuVv
sneue( uv)

CHSWCCICISPR-B

CHSWCCLCISPR -B AV

40
! ] h
10
' 0.150.2 0.5 1 2 5 10 20 30
Frequency {(MHz)
Hite (CO0L-HY
Condition - CHNENCCLCIEPR-B 2002 2001008 NEUTEAL
EUT cPCMCIA
odel :EW-T108PCG
Power 3
Memn : Operatiing
Ower Limit Fead Probe Cable
Fregq Lewel Limit Line Lewel Factor Lozz Rewmark
MH= dEuv dE dBuv dEuv dE dE
1 0.161 35.93 -29.50 ©5.43 35.79 0.10 0.04 QF
2 0.161 24,16 -31.27 55.43 24.02 0.10 0.04 Average
[ 3 0.236 41.67 -20.58 62.25 4l1.56 0.10 0.01 QF |
4 0.236 29.49 -22.76 52.25 29.38 0.10 0.01 Awverage
5 0.358 30,73 -28.04 58.77 30.63 0.10 0.00 QP
6 0.358 23.52 -25.25 48.77 23.42 0.10 0.00 Awverage
7 0.595 27.03 -2§8.97 56.00 26.92 0.10 0.0l Qp
g 0.595 18.13 -27.87 46.00 18.02 0.10 0.01 Awverage
a l.762 25.95 -27.05 56.00 28.8581 0.10 0.04 QF
10 l.762 15.45 -30.55 46.00 15.31 0.10 0.04 Average
11 9.860 31.28 -258.72 60,00 30.98 0.20 0.10 QF
1z 9,860 25.73 -24.27 50.00 25.43 0.2z0 0.10 Awverage
o
- .
A ?)
Test Engineer :
Jay
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7. Test of Radiated Emission
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defined in ANSI
C63.4-2001. The EUT was placed, 0.8 meter above the ground plane, as shown in section 5.6.3. The
interface cables and equipment positions were varied within limits of reasonable applications to determine

the positions producing maximum radiated emissions

7.1. Major Measuring Instruments

e Amplifier
RF Gain
Signal Input

e Amplifier
RF Gain
Signal Input

@ Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

@ Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

(MITEQ AFS44 )
40 dB
100 MHz to 26.5 GHz

(HP8447D)
30 dB
100 MHz to 1.3 GHz

(R&S FSP40)
10 dB

1 GHz

25 GHz

1 MHz

1 MHz

9 kHz to 40 GHz

(R&S FSP40)
10 dB

30MHz

1 GHz

120 kHz
300kHz

9 kHz to 40 GHz
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7.2. Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be repeated
one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

7.3. Typical Test Setup Layout of Radiated Emission

Antenna
Equipment under Test
.
7|V [ & Testdistance —————3
0.8 M
\|/ Ground Plane —\
TurnTable Receiver
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7.4. Test Result of Radiated Emission

7.4.1 Test Mode: Mode 1 802.11b TX CHO1

* Test Distance : 3 m
* Temperature : 26°C
* Relative Humidity :55 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW/mj}
17

I
FCC CLASS-B
| 6dB
59 2 4L 5 FCC CLASS-B-AY
i I 1 j.“ \n.“_ﬁ I a . I ]I lll -6dB
I | RS P PGP e e o
1p
L
g 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site C03CHO3-HY
Condition ; FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT CPCMCTA
Powrer
IModel CEW-TIORPCG
Iemo 11 TZ CHOL
Over Limit Bead Probe Cable Preamp int  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV;m dE dEuV/m dBuyW dE dEB dE cm deg
1 1220.000 37 .47 -F1.E2 E4.00 45 85 24 62 1.72 40.34 Average 100 ZE7
z 120,000 E2.07 -Z0.592 74.00 £7.45 2462 1.F2 40.34 DPeak 100 ZE7
3 134 000 326.321 -17.659 L4 00 E0.48 EZ4.91 1.36 40.44 Averags 100 1tz
4 134 000 E4.67 -19.33 74,00 £82.84 EF4.91 1.36 40.44 Peak 100 1tz
E 14Z2._ 000 320.6Z -232.38 L4.00 44 54 EE 16 1.46 40.54 Aweradgs 100 1tz
& 14Z2. 000 EE_zE: -21.78 74,00 66.14 EE_ 16 1.4& 40.54 Peak 100 1tz
7 ¥ 241Z.000 10Z.57 11z.84 Z8_E4 1.74 41.15 Peak 100 1E51
8 ¥ 241Z.000 354_9¢ 10&.13 Z8.E4 1.74 41.15 Awverags 100 1E51
2 zElo_ 000 EE_ES -21.41 74,00 £32.46 E8.47 1.8 41.20 Peak 100 1E51
10 zElo. 000 24.z4 -19.76 L4 .00 4511 E8.47 1.8 41.20 Awveradgs 100 1E51
Remark: The “X” represent a fundamental frequency.
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Level (dBuW/mj}
17

FCC CLASS-B
-6dB

1
i FCC cLAES B-AY
I -eas

SO S SRR GRS v 3 S o |

. Jooo 3400, 3800, 4200, 4600, 5000
Frequency (MHz)
Site c03CHD3-HY
Condition  FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT cPCMCTA
Power :
Iiodel EW-TI08PCG
Iiemo 2 11b TX CHOL
Ower Limit RBead Probe Cable Preanp int  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Po=
MH= dBuY./m dE dBuV,/m dABulr dB dE dE Cm deg
1 432z 000 E0.66 -13.324 74.00 &7.50 33.08 Z.47 4z 37 Peak 100 207
< 487z 000 42 57 -11.43 E4_ 00 49 41 3306 2.47 4Z.37 Average 100 207
SPORTON International Inc. FCCID : NDD9571080404
TEL : 886-2-2696-2468 Page No. : 40 of 80

FAX : 886-2-2696-2255 Issued Date : Apr. 05, 2004



FCC TEST REPORT

Report No. : F431003

Level (dBuW/m)
17

7
FCC CLASS-B
| 6B
59 FCC CLASS-B-AY
b 3 5
i gy 1]l -6dB
£ XX A Y o e
i
4 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site c03CHO3-HY
Condition  FCC CLASE-B 3m HORMN-ANT-6741 HORIZONTAL
EUT PCMCIA
Fower :
Iodel CEW-TIDEPCG
Iemo :11h T CHOL
Over Limit Bead Probe Cabhle Preamp nt  Table
Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Po= Pos
MH=z dBuV/ m dE dBuW,m dBuly dE dE dE CIm deg
1 los0_000 35.49% -17.51 54, 00 0 E1.2Z0 2 zZ4.27 1.1% 40.17 Average a0 =1
2 log0_0o0o0 El1.14 -z22.8& 74.00 §&E_8E5E ZE4_E7 1.1% 40.17 Peak 100 2L
2 l190_000 EE2.11 —-21.8% 74.00 &5.51 E4. 58 1. 22 40.30 Peak 100 194
4 11%0_000 34.15 -1%.85 &4 00 48.65 2458 1. 22 40_.30 Average 1400 134
E Z038.000 E51.8% -zZ2.11 74.00 &3.68 Z7.49 1.65 40_.393 Peak lano 14z
& Z0z28_.000 39,77 -14.Z23 LE4.00 E1.L55 Z27.49 1l.65 40.32 Average 100 14z
70X E41E_000 104 98 11513 E8.Z24 1.74 41_1E Peak 100 g
8 X E41EZ.000 98_ 42 109 53 Zg8.E4 1.74 41_15 Average 100 g
Remark: The “X” represent a fundamental frequency.
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Level (dBuW'm)
17

FCC CLASS-B
-6dB

59 FCC CLASS-B-AV
-6dB

Ww

Jooo 3400. 3800, 4200. 4600. 5000
Frequency (MHz)
Gite (03CHO3-HY
Condition - FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT :PCMCIA
Fower :
Model CEW-TI08PCG
Memo  : 11bh TZ CHOI
Ower Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Fos
MH= dBuW/m dE dBuW/m dBul’ dB dE dE oI deg

1 4822000 £3.%98 -zZ0.0E 74,00 g0.82 323.06 Z2.47 d4Z.37 Peak i g,
2 4822.000 41.47 -12.53 54.00 45.31 33.06 2.47 4Z.37 Average 100 Zl0

For 5GHz ~ 25GHz

Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Factor  Limits Emission Margin Detect

Polarity  Factor Loss

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Mode
2412.000 \Y 28.24 1.74 113.84 41.15 - 102.67 - Peak
2412.000 \Y 28.24 1.74 106.13 41.15 - 94.96 - AV
2412.000 H 28.24 1.74 116.13 41.15 - 104.96 - Peak
2412.000 H 28.24 1.74 98.99 41.15 - 87.82 - AV
4822.000 \ 33.06 2.47 67.50 42.37 74.00 60.66 -13.34 Peak
4822.000 \Y, 33.06 247 49.41 42.37 54.00 4257  -11.43 AV
4822.000 H 33.06 2.47 60.82 42.37 74.00 53.98 -20.02 Peak
4822.000 H 33.06 2.47 48.31 42.37 54.00 4147  -12.53 AV
7236.000 V/H - - - - - - - AV/Peak
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

1.  The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

\ A

Test Engineer :
Jay
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7.4.2 Test Mode: Mode 2 802.11b TX CHO06

Test Distance : 3 m

Temperature : 26°C
Relative Humidity :55 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level {(dBulYim)
17

9
*”P
FCC CLASS-B
-6dB
5 e FCC CLASS-B-AV
T
vt by Jnlr P n J ll -6dB
ﬂﬂJ V- : uxﬁ*JleJJJkﬁwm4jL@*LHJlﬂﬁﬂwJannhvﬁhrfu#r R
l]1l]l]l] 1400. 1800, 2200. 2600, 3000
Frequency (MHz)
Site - 03CHO3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 VERTICAL
EUT :PCMCIA
Power
Iodel EW-TIDEPCG
Memo »11h T CHOA
Owver Limit Bead Probe Cable Preaup Ant  Table
Freq Lewel Limit Line Lewesl Factor Los=s Factor Bemark Fos Fos
MHz dBEuV./m dB dBuV/m dBuy dbE di dE o deg
1 loe0_000 EB0O.83 -E3.17 7400 6554 E4_E7 1.1% 40_.17 Peak 100 z27d4
Z: loe0_000 3E.30 -£1.70 E4.00 47.01 E4.E7 1.1% 4017 Awverage 100 z74
3 1244 000 31.8% -F2.11 E4. 00 46 .20 E4.71 1.34 4036 Awverage 100 156
4 1244 _ 000 Ee&_ 50 -17.80 7400 70,81 E£4.71 1.34 40_36 Peak 100 15&
5 1324 000 Ee&.70 -17.30 7400 70,87 EF4.91 1.36 d40_44 Peak 100 15z
& 1324 000 35.7% -18.21 E4.00 43 .98 EF4.91 1.36 40_44 Awverage 100 15z
7 14Z2.000 5.0l -E1.%% 74.00 £5.93 zZE.1le 1.46 40_54 Peak 100 ZEE
a2 1l4z3. 000 34.18 -19.2Z E4.00 43 10 zZE.1l& 1.46 40.54 Awverags 100 by
9 X Z43¢.000 29578 1ll0.90 Z8.E9 1.76 41.17 Peak 100 ZEE
10 ¥ Z436.000 323.71 l04.83 Z8.E9 1.76 41.17 Awverags 100 ZEE
Remark: The “X” represent a fundamental frequency.
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Level (dBuW¥/mj)
17

FCC CLASS-B
-6dB
1
59 FCC CLASHB-AV
e el e st el Bl gl b va o e TR} — P o e WWM
A 3000 3400. 3800. 4200. 4600, 5000
Frequency (MHz)
Gite (03CHO3-HY
Condition : FCC CLASE-B 3m HORN-ANT-6741 VERTICAL
EUT :PCMCIA
Power :
Indel EW-TIDEPCG
Iemo 2 11h TE CHOA
Ower Limit Read Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Fos
MHz dBuV,/m dE dBEul m dBulr dE dE dE cm deg
1 4376000 &0.01 -13.95% 7J4_00 g&&.76 33.17 Z.52 4Z_44 Peak =o it
£ ! 48Ys_000 Eo.zE -3_.75 L4 00 2 L7.O00 32317 2.5 4Z_44 Average 11le z38
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Level (dBuv/mj}
17

oo

FCC CLASS-B

-6dB

59

1 4 = FCC CLASS-B-AV
i n b ﬁu. L & 'J | -6dB
¥ N OSTTV F PVALNY. Y| W ey
i 1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)
Site c03CHD3-HY
Condition : FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT :PCMCIA
Fowrer :
Model EW-TI0EFCG
Iemo :11b T2 CHOA
Over Limit Bz=ad FProbe Cable Preamp nt  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor PRemark Po= Po=s
MHz dBuV,/m dE dBuV/m dEul dE dE dE cm deg
1 11%0.000 KB2_71 -21.z% 74_00 £7.21 Z24_58 1.2 40_30 Peak 100 124
Z 11%0.000 35.00 -1%.00 E4_00 4% 50 Z4_58 1.2 40_30 Average a0 124
3 1Z38.000 31.12 -4Z.8383 74.00 4548 Z4_70 1.31 40_35 Peak 100 154
L 1z38.000 EKBZ.63 -21.37 74.00 6B6.37 Z4_70 1.31 40_35 Peak a0 154
£ 1218.000 EB3.73 —-Z0.z7 774.00 gE5.59E5E Z7.0%8 1.55 40_85 Peak 1ao lao
& 1218.000 47.67 -5.33 E4_00 E3_.83 zZ7.0%8 l.86 40.86 ALverage lao 1a
7 ¥ EZ435.000 359287 llo0.99 Z8_Z9 1.76 41.17 Average 100 a
8 ¥ Z440.000 1l0L5_82& 11696 Z8.30 1.77 41.17 Peak mEE et
Remark: The “X” represent a fundamental frequency.
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Level (dBuv/m}
17

FCC CLASS-B
-6dB

59 FCC CLASS-B-AY

2 GdB

e e P

3000 3400, 3300, 4200, 4600, 5000
Frequency (MHz)
Site (03CHO3-HY
Condition - FCC CLASS-B 3m HORN-ANT-6741 HORIZONTAL
EUT :PCMCIA
Power
Ilodel CEW-TI0SPCG
Iemo < 11b T CHOA
Ower Limit Bead Probe Cable Preamp Ant Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Remark Pos= Pos
MHz dBuV/m dE dBul/m ABulf dE dE dE cIm deqg
1 4875.900 35.68 -18.3z 54.00 42.43 33.17 2.5 4Z.44 Awverage Z0o Z0e
Z2 437¢.000 4536 -24.64 74,00 S6.11 33.17 2.5 4Z.44 Peak Z0oo Z0e

For 5GHz ~ 25GHz

Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be measured
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